
9BM(9P) FRAME PARTS LIST

Parts No. Discription

1
2

1
5

1
8

2
1

2
4

2
7

3
0

3
3

1
6
x1

2

2
0
x1

2

2
4
x1

2

2
5
x1

5

3
0
x1

5

3
3
x1

8

4
1
x2

1

5/8in RAIL FRAME CARTON #2
1212 5/8in Rail L=1130mm(44-1/2") 12ft 20 24 28 32

1615 5/8in Rail L=1431mm(56-3/8") 20 28 32

1618 5/8in Rail L=1431mm(56-3/8") 24 36

1621 5/8in Rail L=1431mm(56-3/8") 28 44

1624 5/8in Rail L=1431mm(56-3/8") 32

1627 5/8in Rail L=1431mm(56-3/8") 36

1630 5/8in Rail L=1431mm(56-3/8") 40

1633 5/8in Rail L=1431mm(56-3/8") 44

9BM FRAME CARTON #2
1195 9in Top Seat L=1132mm(44-5/8") 10 12 14 16

1196 9in Top Seat L=1444mm(56-7/8") 10 12 14 16 18 20 22 14 16 18 22

2395 9in Vertical (52" High) 10 10 12 14 16 18 20 22 10 10 10 10 10 12 14

2396 9in Vertical (54" High) 10 10 12 14 16 18 20 22 10 10 10 10 10 12 14

0022 Warranty 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

0023 Safety Decals 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

0024 Parts List + Frame Instruction 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

0025 Safety Booklet 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1

0001 Round Instruction 1 1 1 1 1 1 1 1

9P FRAME CARTON #3
2176 7in Resin Upper Joint 10 10 12 14 16 18 20 22 10 10 10 10 10 12 14

2276 7in Resin Lower Joint 10 10 12 14 16 18 20 22 10 10 10 10 10 12 14

2495 9in Seat Cover 10 10 12 14 16 18 20 22 10 10 10 10 10 12 14

2496 9in Seat Cover Bracket 10 10 12 14 16 18 20 22 10 10 10 10 10 12 14

2397 9in Vertical Boot & Hook 10 10 12 14 16 18 20 22 10 10 10 10 10 12 14

3495 9in Side Seat Cover 2 4 6 4 6 6 8

3177 Resin Side Upper Joint 2 4 6 4 6 6 8

3233 5/8in Side Lower Rail Joint 2 4 6 4 6 6 8

0341 #12  Sheet Metal Screw 120 120 144 168 192 216 240 264 136 152 168 152 168 192 232

2402 Seat Cover Cap 10 10 12 14 16 18 20 22 12 14 16 14 16 18 22

SIDE WALL CARTON #1
8100 Plastic Edging 9 11 14 16 18 20 22 24 11 13 15 16 19 20 25

48" Wall Joint Bolt Package Packed in a Wall Carton.
0513 1/4" x 1/2" Truss Head Screw 23
0411 1/4 Reinforcing Washer 45
0611 1/4" Nut 23

52" Wall Joint Bolt Package Packed in a Wall Carton.
0513 1/4" x 1/2" Truss Head Screw 26
0411 1/4 Reinforcing Washer 51
0611 1/4" Nut 26

54" Wall Joint Bolt Package Packed in a Wall Carton.
0513 1/4" x 1/2" Truss Head Screw 27
0411 1/4 Reinforcing Washer 53
0611 1/4" Nut 27

Seat Cover Assembly Bolt Package

Printed in JAPAN


